
Last Rev Date:  04/02/2019 Page 1 of 3 Fitting instructions# 3789922 
Copyright © 2005 by ARB Corporation Limited.  All rights reserved, this document must not be reproduced without the express authority of ARB Corporation Ltd 

 

 

 

Part Number:  3500140 

Product 
Description: 

 

HAWSE F/LEAD SPACER KIT 

Suited to 
Bars: 

 

ALL RECESSED / OFFSET MOUNT HOLE TYPES. 

 

ARB 4x4 ACCESSORIES 

Corporate Head Office 
 

42-44 Garden St   Tel:   +61 (3) 9761 6622 
Kilsyth, Victoria    Fax:  +61 (3) 9761 6807 
AUSTRALIA 3137 
 

 
Australian enquiries    sales@arb.com.au 
North & South American enquiries   sales@arbusa.com 
Other international enquiries   exports@arb.com.au 
 

www.arb.com.au 
 

HAVE AVAILABLE THESE SAFETY ITEMS WHEN FITTING PRODUCT: 

Protective eyewear 

 

Hearing protection 

 

NOTE:  ‘WARNING’ notes in the fitting procedure relate to OHS situations, where to avoid a 
potentially hazardous situation it is suggested that protective safety gear be worn or a safe work 
procedure be employed.  If these notes and warnings are not heeded, injury may result. 

FASTENER       TORQUE SETTINGS: 

SIZE Torque Nm Torque lbft 

M6 9Nm 7lbft 

M8 22Nm 16lbft 

M10 44Nm 32lbft 

M12 77Nm 57lbft 

  

PARTS LISTING 

APPLICATION. PART NO. QTY DESCRIPTION 

HAWSE KIT TO BULLBAR 

6151638 

6151321 

3195139 

3195140 

3195141 

2 

2 

1 

2 

2 

BOLT M10X1.5X40 PC8.8 

NUT FLANGE M10X1.5 ZP 

HAWSE RELOCATION PLATE1 10mm 

HAWSE RELOCATION PLATE2 4mm 

HAWSE RELOCATION PLATE3 8mm 

http://www.arb.com.au/


Last Rev Date:  04/02/2019 Page 2 of 3 Fitting instructions# 3789922 
Copyright © 2005 by ARB Corporation Limited.  All rights reserved, this document must not be reproduced without the express authority of ARB Corporation Ltd 

 

 

FITTING PROCEDURE 

 

1. Press hex heads of M10x1.5x40 mounting 
bolts into 8mm thick plates as shown. 

 

 

2. Place 4mm thick plates over M10 bolts and 
align lower 12mm holes.  

 

 

3. Loosely fasten plate & bolt assemblies to 
lower mounting positions of winch using 
hardware supplied with winch. 

  

*DEPENDING ON WINCH HARDWARE, LONGER 
BOLTS MAY BE REQUIRED 

 

 

4. Place 10mm thick plate over mounting bolts 
and tighten winch bolts to torque 
specification. 

 
 

 M10 or 3/8 UNC - 44 Nm. 

 M12 - 77 Nm. 

Align  

Loosely Fasten 

Winch Hardware  

Ensure Rope is threaded 

through centre aperture. 



Last Rev Date:  04/02/2019 Page 3 of 3 Fitting instructions# 3789922 
Copyright © 2005 by ARB Corporation Limited.  All rights reserved, this document must not be reproduced without the express authority of ARB Corporation Ltd 

 

 

 

5. Assemble hawse onto M10x1.5x40 
mounting bolts and fasten with M10x1.5 
flange nuts.  

 
Torque to Specification.  
 
 
 
 

 
 

 M10 or 3/8 UNC - 44 Nm. 

 

 
 

 


